
Hannay ISO Parts Lists are available
at www.hannay.com

Hannay Reels, Inc., 553 State Route 143
Westerlo, NY 12193-0159
Telephone 518-797-3791 • Toll Free 1-877-GO-REELS (467-3357)
FAX 1-800-REELING (733-5464)
INT’L FAX (518) 797-3259
Website: www.hannay.com
E-mail: reels@hannay.com

ISO 189
PARTS LIST

MODEL AT 1300

5C HP 11-05 Form H-9516-P
Rev 2



PARTS LIST
ISO 189

Model AT 1300

Drawing No. Description PART NUMBER Quantity
2 1" S.A. BRG Complete (Back).......................................................................................... 9902.1400 1
2A 1" BRG Insert.................................................................................................................... 9902.1500 1
2B 1-1/2" BRG Insert ............................................................................................................. 9902.4001 1
2C Self Aligning Bearing Pillow Block .................................................................................... 9902.2900 1
2D Self Aligning Bearing Holder............................................................................................. 9902.2800 1
2E Collector Backing Plate w/S.A. Bearing Holder................................................................ 9943.0005 1
3 Cam Lock Brake Complete............................................................................................... 9947.0140 1
5 10/3 Cable ........................................................................................................................ 9955.0140 6 Ft.
9A 3 Conductor Collector Ring - 45 Amps............................................................................. 9942.0314 1
9B Collector Brush Harness................................................................................................... 9943.0019 3
10 Collector Cover ................................................................................................................. 9943.0001 1
12 16-1/2" Dia. Disc............................................................................................................... 9903.0516 1
13A Drum, 6" Dia. Alum. ................................................................................(Specify Model) 9905.7112 1
13B Plastic Cutout Cover 6" Drum........................................................................................... 9955.0019 1
14A 15 Amp 3 Prong Male Plug............................................................................................... 9955.0082 1
14B 3/4" 90 DEG Strain Relief................................................................................................. 9955.0011 1
14C 1" Rubber Grommet.......................................................................................................... 9955.0032 1
14D 1/2" Cable Clamp.............................................................................................................. 9955.0015 1
20A Side Frame ....................................................................................................................... 9906.0011 2
20B Front Foot ......................................................................................................................... 9906.0733 1
20C Wheel Axle........................................................................................................................ 9906.0734 1
20D Push Handle ..................................................................................................................... 9906.0731 1
25A 10 x 1/2" Type BT SLTD HEX HD Self Tap SCR ............................................................. 9958.0001 5
25B 1/4" - 20 x 3/4" Hex Head Bolt ......................................................................................... 9904.1001 8
25C 5/16"-18 x 3/4" Hex Head Bolt.......................................................................................... 9904.1101 6
25D 3/8" - 16 x 3/4" Spinlock Bolt ............................................................................................ 9904.2201 3
25E 3/8" - 16 x 1-1/2" Spinlock Bolt......................................................................................... 9904.2204 6
25F 3/8" - 16 x 2" Carriage Bolt............................................................................................... 9904.0206 1
25G 3/8" - 16 x 3/4" Carriage Bolt............................................................................................ 9904.0201 3
25H 3/8" - 16 x 13" Carriage Bolt w/Nut .................................................................................. 9904.0223 4
26 Collector Cover Gasket .................................................................................................... 9943.0004 1
27A 1/4" - 20 Spinlock Nut....................................................................................................... 9904.6000 8
27B 5/16" - 18 Spinlock Nut..................................................................................................... 9904.6100 2
27C 3/8" - 16 Spinlock Nut....................................................................................................... 9904.6200 12
27E 3/4" Locking Nut ............................................................................................................... 9955.0014 1
28A 3/8" Flat Washer ............................................................................................................... 9954.0007 8
28B 3/4" Flat Washer ............................................................................................................... 9954.0010 2
28C 1" Hub Spacer Washer ..................................................................................................... 9954.0021 As Needed
28D 1-1/2" Hub Spacer Washer............................................................................................... 9954.0022 As Needed
28F Disc Washer...................................................................................................................... 9965.0015 2
28G 3/4" Reducing Washer ...................................................................................................... 9955.0013 2
29 Cotter Pin.......................................................................................................................... 9965.0070 2
32 Hub Assembly................................................................................................................... 9955.0079 1
55A Hand Crank Complete (Offset) ......................................................................................... 9914.0072 1
55B Hand Crank Handle Only.................................................................................................. 9914.0506 1
55C Hand Crank Handle Bolt w/Nut ........................................................................................ 9914.0511 1
73 Wheel................................................................................................................................ 9965.0066 2

BE SURE TO SPECIFY COMPLETE MODEL NUMBER and SERIAL NUMBER OF REEL.
USE PART NUMBER!

When ordering parts

5C HP 11-05 Form H-9516-P
Rev 2

 


